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M7FFB
EDI-12285

PART #
QUANTITY 

REQURIED

FLAT FINISHER BOXES

(7” M7FFB,8” M8FFB,10” M10FFB,12" M12FFB) 

HFFB #1 1 Hinge Box Rear Plate (7”,8”,10” or 12”)

HFFB #1A 1 Mud Seal Strip

HFFB #2 1 Hinge Box Roll Face (7”,8”,10” or 12”)

FFB #2A 2 Bushing

HFFB #3 2 Hinge Box End Plate - Right

HFFB #3A 2 Hinge Box End Plate - Left

HFFB #4 1 Hinge Box Door (7”,8”,10” or 12”)

FFB #4A 2 Stainless Steel Washer

FFB #4B 2 Backing Washer

HFFB#4C 2 Hinge Door Spacer

HFFB#4D 2 Hinge Box Door Bushing

FFB #5 1 Axle (7”,8”,10” or 12”)

FFB #5A 1 Axle Bushing

FFB #7 1 MFFB7 - Shoe-Right

FFB #7A 1 MFFB7A - Shoe-Left

PART #
QUANTITY 

REQURIED

FLAT FINISHER BOXES

(7” M7FFB,8” M8FFB,10” M10FFB,12" M12FFB) 

FFB #8 2 Bar Retainer Clip

FFB #9 1 MFFB97 - Blade (7”,8”,10” or 12”)

FFB#10 1 Blade Bar (7”,8”,10” or 12”) (see sub-assembly)

FFB#11 1 Adjuster Spring (7”,8”,10”) or 12” large size

FFB#12 1 Adjuster Setting Clip  (see sub-assembly)

HFFB#14 1 Door Gasket  (7”,8”,10” or 12”)

FFB#16 2 Door Spring Nut

FFB#17 2 Door Spring

FFB#18 1 Adjuster Ret Screw (see sub-assembly)

FFB#19 2 Adjuster Pin 6/32 x 1 ½” Hex Head Brass

FFB#25 1 Rubber Gasket Retainer (7”,8”,10” or 12”)

FFB #31 2 Thumb Release Clip

FFB#32A 2 Thumb Release Clip Screw

FFB#35 1 Pin   (see sub-assembly FFBA-12)

FFB#36 2 New Style Box Wheel (Aluminum)

FFB#37 2 New Style O-Ring

FFB#38 2 Axle Wheel Bushing

FFB#39 2 Axle Wheel Screw

FA #221 2 4-40 x ¼” Fillister Head

FA #228 2 #6 Flat Washer

FA #230 1 #6 Star Washer

FA #231 4 6-32 x 3/8” Hex Bolt

FA #232 1 6-32 Hex Nut

FA #233 4 MFA233 - 6-32 Nyloc Nut

FA #238 4 MFA238 - 6-32 x 3/16” Fillister Slot

FA #241 2 6-32 x 3/8” Binder Slot

FA #247 12 6-32 x 5/8” Hex Bolt (14 required on Fat Boy)

FA #258 4 MFA258 - 8-32 x ¼” Half Dog Set

FA #268 3 #10 Flat Washer

FA #271 3 10-24 Nyloc Nut

FA #272 2 10-24 Wing Nut

FA #275 1 10-24 x ¾” Hex Bolt

FA #279 2 10-24 x 1 ¼” Fillister Slot

FA #280 2 #10 Belleville Washer

FFBA-10 1 BLADE BAR ASSEMBLY  (7”, 8”,10” or 12”)

FFB #9 1 Blade

FFB#10 1 Bar

FFB#24 1 Rubber Gasket

FA #216 2 4-40 x 3/8” Fillister Slot

FFBA-12 1 ADJUSTER DIAL ASSEMBLY

FFB #11 1 Adjuster Spring

FFB#12 1 Adjuster Setting Clip

FFB#18 1 Adjuster Retainer Screw

FFB#35 1 Pin

FA #230 1 #6 Star Washer

FA #232 1 6-32 Hex Nut

FFBA-36 1 FLAT BOX WHEEL ASSEMBLY

FFB#36 1 New Style Box Wheel

FFB#37 1 New Style O-Ring

FFB#38 1 Axle Wheel Bushing

FFB#39 1 Axle Wheel Screw

FA #268 1 #10 Flat Washer



FLAT FINISHER BOX 8”
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M8FFB
EDI-12286

PART #
QUANTITY 

REQURIED

FLAT FINISHER BOXES

(7” M7FFB,8” M8FFB,10” M10FFB,12" M12FFB) 

HFFB #1 1 Hinge Box Rear Plate (7”,8”,10” or 12”)

HFFB #1A 1 Mud Seal Strip

HFFB #2 1 Hinge Box Roll Face (7”,8”,10” or 12”)

FFB #2A 2 Bushing

HFFB #3 2 Hinge Box End Plate - Right

HFFB #3A 2 Hinge Box End Plate - Left

HFFB #4 1 Hinge Box Door (7”,8”,10” or 12”)

FFB #4A 2 Stainless Steel Washer

FFB #4B 2 Backing Washer

HFFB#4C 2 Hinge Door Spacer

HFFB#4D 2 Hinge Box Door Bushing

FFB #5 1 Axle (7”,8”,10” or 12”)

FFB #5A 1 Axle Bushing

FFB #7 1 MFFB7 - Shoe-Right

FFB #7A 1 MFFB7A - Shoe-Left

PART #
QUANTITY 

REQURIED

FLAT FINISHER BOXES

(7” M7FFB,8” M8FFB,10” M10FFB,12" M12FFB) 

FFB #8 2 Bar Retainer Clip

FFB #9 1 MFFB98 - Blade (7”,8”,10” or 12”)

FFB#10 1 Blade Bar (7”,8”,10” or 12”) (see sub-assembly)

FFB#11 1 Adjuster Spring (7”,8”,10”) or 12” large size

FFB#12 1 Adjuster Setting Clip  (see sub-assembly)

HFFB#14 1 Door Gasket  (7”,8”,10” or 12”)

FFB#16 2 Door Spring Nut

FFB#17 2 Door Spring

FFB#18 1 Adjuster Ret Screw (see sub-assembly)

FFB#19 2 Adjuster Pin 6/32 x 1 ½” Hex Head Brass

FFB#25 1 Rubber Gasket Retainer (7”,8”,10” or 12”)

FFB #31 2 Thumb Release Clip

FFB#32A 2 Thumb Release Clip Screw

FFB#35 1 Pin   (see sub-assembly FFBA-12)

FFB#36 2 New Style Box Wheel (Aluminum)

FFB#37 2 New Style O-Ring

FFB#38 2 Axle Wheel Bushing

FFB#39 2 Axle Wheel Screw

FA #221 2 4-40 x ¼” Fillister Head

FA #228 2 #6 Flat Washer

FA #230 1 #6 Star Washer

FA #231 4 6-32 x 3/8” Hex Bolt

FA #232 1 6-32 Hex Nut

FA #233 4 MFA233 - 6-32 Nyloc Nut

FA #238 4 MFA238 - 6-32 x 3/16” Fillister Slot

FA #241 2 6-32 x 3/8” Binder Slot

FA #247 12 6-32 x 5/8” Hex Bolt (14 required on Fat Boy)

FA #258 4 MFA258 - 8-32 x ¼” Half Dog Set

FA #268 3 #10 Flat Washer

FA #271 3 10-24 Nyloc Nut

FA #272 2 10-24 Wing Nut

FA #275 1 10-24 x ¾” Hex Bolt

FA #279 2 10-24 x 1 ¼” Fillister Slot

FA #280 2 #10 Belleville Washer

FFBA-10 1 BLADE BAR ASSEMBLY  (7”, 8”,10” or 12”)

FFB #9 1 Blade

FFB#10 1 Bar

FFB#24 1 Rubber Gasket

FA #216 2 4-40 x 3/8” Fillister Slot

FFBA-12 1 ADJUSTER DIAL ASSEMBLY

FFB #11 1 Adjuster Spring

FFB#12 1 Adjuster Setting Clip

FFB#18 1 Adjuster Retainer Screw

FFB#35 1 Pin

FA #230 1 #6 Star Washer

FA #232 1 6-32 Hex Nut

FFBA-36 1 FLAT BOX WHEEL ASSEMBLY

FFB#36 1 New Style Box Wheel

FFB#37 1 New Style O-Ring

FFB#38 1 Axle Wheel Bushing

FFB#39 1 Axle Wheel Screw

FA #268 1 #10 Flat Washer



FLAT FINISHER BOX 10”
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M10FFB
EDI-12287

PART #
QUANTITY 

REQURIED

FLAT FINISHER BOXES

(7” M7FFB,8” M8FFB,10” M10FFB,12" M12FFB) 

HFFB #1 1 Hinge Box Rear Plate (7”,8”,10” or 12”)

HFFB #1A 1 Mud Seal Strip

HFFB #2 1 Hinge Box Roll Face (7”,8”,10” or 12”)

FFB #2A 2 Bushing

HFFB #3 2 Hinge Box End Plate - Right

HFFB #3A 2 Hinge Box End Plate - Left

HFFB #4 1 Hinge Box Door (7”,8”,10” or 12”)

FFB #4A 2 Stainless Steel Washer

FFB #4B 2 Backing Washer

HFFB#4C 2 Hinge Door Spacer

HFFB#4D 2 Hinge Box Door Bushing

FFB #5 1 Axle (7”,8”,10” or 12”)

FFB #5A 1 Axle Bushing

FFB #7 1 MFFB7 - Shoe-Right

FFB #7A 1 MFFB7A - Shoe-Left

PART #
QUANTITY 

REQURIED

FLAT FINISHER BOXES

(7” M7FFB,8” M8FFB,10” M10FFB,12" M12FFB) 

FFB #8 2 Bar Retainer Clip

FFB #9 1 MFFB910 - Blade (7”,8”,10” or 12”)

FFB#10 1 Blade Bar (7”,8”,10” or 12”) (see sub-assembly)

FFB#11 1 Adjuster Spring (7”,8”,10”) or 12” large size

FFB#12 1 Adjuster Setting Clip  (see sub-assembly)

HFFB#14 1 Door Gasket  (7”,8”,10” or 12”)

FFB#16 2 Door Spring Nut

FFB#17 2 Door Spring

FFB#18 1 Adjuster Ret Screw (see sub-assembly)

FFB#19 2 Adjuster Pin 6/32 x 1 ½” Hex Head Brass

FFB#25 1 Rubber Gasket Retainer (7”,8”,10” or 12”)

FFB #31 2 Thumb Release Clip

FFB#32A 2 Thumb Release Clip Screw

FFB#35 1 Pin   (see sub-assembly FFBA-12)

FFB#36 2 New Style Box Wheel (Aluminum)

FFB#37 2 New Style O-Ring

FFB#38 2 Axle Wheel Bushing

FFB#39 2 Axle Wheel Screw

FA #221 2 4-40 x ¼” Fillister Head

FA #228 2 #6 Flat Washer

FA #230 1 #6 Star Washer

FA #231 4 6-32 x 3/8” Hex Bolt

FA #232 1 6-32 Hex Nut

FA #233 4 MFA233 - 6-32 Nyloc Nut

FA #238 4 MFA238 - 6-32 x 3/16” Fillister Slot

FA #241 2 6-32 x 3/8” Binder Slot

FA #247 12 6-32 x 5/8” Hex Bolt (14 required on Fat Boy)

FA #258 4 MFA258 - 8-32 x ¼” Half Dog Set

FA #268 3 #10 Flat Washer

FA #271 3 10-24 Nyloc Nut

FA #272 2 10-24 Wing Nut

FA #275 1 10-24 x ¾” Hex Bolt

FA #279 2 10-24 x 1 ¼” Fillister Slot

FA #280 2 #10 Belleville Washer

FFBA-10 1 BLADE BAR ASSEMBLY  (7”, 8”,10” or 12”)

FFB #9 1 Blade

FFB#10 1 Bar

FFB#24 1 Rubber Gasket

FA #216 2 4-40 x 3/8” Fillister Slot

FFBA-12 1 ADJUSTER DIAL ASSEMBLY

FFB #11 1 Adjuster Spring

FFB#12 1 Adjuster Setting Clip

FFB#18 1 Adjuster Retainer Screw

FFB#35 1 Pin

FA #230 1 #6 Star Washer

FA #232 1 6-32 Hex Nut

FFBA-36 1 FLAT BOX WHEEL ASSEMBLY

FFB#36 1 New Style Box Wheel

FFB#37 1 New Style O-Ring

FFB#38 1 Axle Wheel Bushing

FFB#39 1 Axle Wheel Screw

FA #268 1 #10 Flat Washer



FLAT FINISHER BOX 12”
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M12FFB
EDI-12288

PART #
QUANTITY 

REQURIED

FLAT FINISHER BOXES

(7” M7FFB,8” M8FFB,10” M10FFB,12" M12FFB) 

HFFB #1 1 Hinge Box Rear Plate (7”,8”,10” or 12”)

HFFB #1A 1 Mud Seal Strip

HFFB #2 1 Hinge Box Roll Face (7”,8”,10” or 12”)

FFB #2A 2 Bushing

HFFB #3 2 Hinge Box End Plate - Right

HFFB #3A 2 Hinge Box End Plate - Left

HFFB #4 1 Hinge Box Door (7”,8”,10” or 12”)

FFB #4A 2 Stainless Steel Washer

FFB #4B 2 Backing Washer

HFFB#4C 2 Hinge Door Spacer

HFFB#4D 2 Hinge Box Door Bushing

FFB #5 1 Axle (7”,8”,10” or 12”)

FFB #5A 1 Axle Bushing

FFB #7 1 MFFB7 - Shoe-Right

FFB #7A 1 MFFB7A - Shoe-Left

PART #
QUANTITY 

REQURIED

FLAT FINISHER BOXES

(7” M7FFB,8” M8FFB,10” M10FFB,12" M12FFB) 

FFB #8 2 Bar Retainer Clip

FFB #9 1 MFFB912 - Blade (7”,8”,10” or 12”)

FFB#10 1 Blade Bar (7”,8”,10” or 12”) (see sub-assembly)

FFB#11 1 Adjuster Spring (7”,8”,10”) or 12” large size

FFB#12 1 Adjuster Setting Clip  (see sub-assembly)

HFFB#14 1 Door Gasket  (7”,8”,10” or 12”)

FFB#16 2 Door Spring Nut

FFB#17 2 Door Spring

FFB#18 1 Adjuster Ret Screw (see sub-assembly)

FFB#19 2 Adjuster Pin 6/32 x 1 ½” Hex Head Brass

FFB#25 1 Rubber Gasket Retainer (7”,8”,10” or 12”)

FFB #31 2 Thumb Release Clip

FFB#32A 2 Thumb Release Clip Screw

FFB#35 1 Pin   (see sub-assembly FFBA-12)

FFB#36 2 New Style Box Wheel (Aluminum)

FFB#37 2 New Style O-Ring

FFB#38 2 Axle Wheel Bushing

FFB#39 2 Axle Wheel Screw

FA #221 2 4-40 x ¼” Fillister Head

FA #228 2 #6 Flat Washer

FA #230 1 #6 Star Washer

FA #231 4 6-32 x 3/8” Hex Bolt

FA #232 1 6-32 Hex Nut

FA #233 4 MFA233 - 6-32 Nyloc Nut

FA #238 4 MFA238 - 6-32 x 3/16” Fillister Slot

FA #241 2 6-32 x 3/8” Binder Slot

FA #247 12 6-32 x 5/8” Hex Bolt (14 required on Fat Boy)

FA #258 4 MFA258 - 8-32 x ¼” Half Dog Set

FA #268 3 #10 Flat Washer

FA #271 3 10-24 Nyloc Nut

FA #272 2 10-24 Wing Nut

FA #275 1 10-24 x ¾” Hex Bolt

FA #279 2 10-24 x 1 ¼” Fillister Slot

FA #280 2 #10 Belleville Washer

FFBA-10 1 BLADE BAR ASSEMBLY  (7”, 8”,10” or 12”)

FFB #9 1 Blade

FFB#10 1 Bar

FFB#24 1 Rubber Gasket

FA #216 2 4-40 x 3/8” Fillister Slot

FFBA-12 1 ADJUSTER DIAL ASSEMBLY

FFB #11 1 Adjuster Spring

FFB#12 1 Adjuster Setting Clip

FFB#18 1 Adjuster Retainer Screw

FFB#35 1 Pin

FA #230 1 #6 Star Washer

FA #232 1 6-32 Hex Nut

FFBA-36 1 FLAT BOX WHEEL ASSEMBLY

FFB#36 1 New Style Box Wheel

FFB#37 1 New Style O-Ring

FFB#38 1 Axle Wheel Bushing

FFB#39 1 Axle Wheel Screw

FA #268 1 #10 Flat Washer


